ADJUSTABLE HEIGHT STAND

Model: A-ADJSTAND.001

Assemly Instructions

« 5" of vertical
adjustment
in 1" steps

« Adjustable,
locking, heavy-duty
casters

« 220lb capacity

[ oceoUoce [ J°

WARNING: This product can expose you to chemicals including lead and formaldehyde (gas), which is
known to the State of California to cause cancer [or birth defects or reproductive harm]. For more information

go to www.p65warnings.ca.gov.

known to the State of California to cause cancer. Avoid inhaling wood dust or use a dust mask or other

f WARNING: Drilling, sawing, sanding or machining wood products can expose you to wood dust, a substance
safeguards for personal protection. For more information go to www.P65Warnings.ca.gov/wood.

Manufactured in Taiwan.

Page 1 A-ADJSTAND.001 Assembly Instructions 2.25



A-ADJSTAND.001
Assemly Instructions

A-ADJSTAND.001 Part List

Caster Adjustment:
Turn wheel to raise and
lower caster locks.

ltem Part No. Descriptions Specification Qty
1 190342-008 Upper Support Frame 25mmx1.5mm 2
2 000004-12 Hex. Screw M10*1.5P*45 4
3 250853-615 End Cap 4
4 006001-078 Flat Wahser 10.5*19*1.5t 4
5 008308-100 Lock Nut M10*1.5P(17B*12H) 4
6 230448-000 Adjustment Caster FOOT MASTER GD-40F 4
7 925391-000 Lower Support Frame 2
8 000103-102 CAP Screw M6*1.0P*10 16
9 000405-103 Flat Head Phillips Screw M8*1.25P*55 4
10 440111-000 Top Panel MDF (610x510x17) 1
1 006001-052 Flat Washer 8.5*19*1.5t 12
12 008306-100 Lock Nut M8*1.25P(13B*9H) 8
13 006001-022 Flat Washer 6.3*13*1t 14
14 008304-100 Lock Nut M6*1.0P(10B*6H) 14
15 175333-008 Side Panel 2
16 000002-107 Hex. Screw M6*1.0P*40 8
17 000801-105 Round Head Hex. Screw M6*1.0P*14 6
18 175430-008 Storage Plate 1
19 000003-218 Hex. Screw M8*1.25P*90L 4
20 040004-000 Hex. Wrench 4mm 1
850997-001 Hardware Bag 1

A-ADJSTAND.001 Assembly Instructions 2.25

Page 2




